
GEORGIA INSTITUTE OF TECHNOlOGY ·~,.ce: OF 

PROJECf ADMINISTRA'OON ~~DATA :i&EEr. 
. . I~ ..- ,.; ,, @

. : ~ , , ,, -~ : . ... 
; ORJGitW.. 

Project No. E-2G-675 (B.S993-0AO) ··GTRc.ID · ~.: 
-~;i . ' 

Proiec:t Director: F. Michael Saunders School/15 

Sponsor: Williams - Russell & Johnson, Inc./ Jordan, Jones 

A Jo:lnt Venture 

Sponsor Amount: 

Award Period: From 6/21/BS To -'a/21/8~ 
_......;___....;... ___ This l.;~f ... t (, 

Total to Date 

Estimated: $ 
----~-----------------------

50 000 $ so,ooo 
Funded: $ SO 000 $ SO, 000 

--~--------------------------
Cost Sharing Amount: $ None Cost Sharing No: __ N_/_A __ ~-------
Title: Aluminum Recovery From Alum Sludge: North Area Plant 
[...]
Extracts of Candler Sludge Sample (D-08-01) ••••••.•••.•..• 

GC-MS Trace of Purgeable Fraction for Sulfuric Acid 
Extracts of Hemphill Sludge Sample (H-07-22) •••••••••••••• 

GC-MS Trace of Acid/Neutral Fraction for Sulfuric Acid 
Extracts of Hemphill Sludge Sample (H-07-22) •••••••••••••• 

GC-MS Trace of Acid/Neutral Fraction for Sulfuric Acid 
Extracts of Chattahoochee Sludge Sample (C-07-19) •••• 0 •••• 

GC-MS Trace of Purgeable Fraction for Sulfuric Acid 
Extracts of Candler Sludge Sample (D-08-01a) •••.•••••••••• 

GC-MS Trace of Acid/Neutral Fraction for Sulfuric Acid 
Extracts of Chattahoochee Sludge Sample (C-07-22) •••.••••• 

GC-MS Trace of Acid/Neutral Fraction for Sulfuric Acid 
Extracts of Chattahoochee Sludge Sample (C-08-01a) •••••••• 

118 

119 

120 

121 

122 

123 

124 

125 

126 

127 

A20 GC-MS Trace of Purgeable Fraction for Distilled Water 
Blank of 8/20. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..... 128 

vii 



A21 GC-MS Trace of Purgeable Fraction for Distilled Water 
Blank of 8/21 .•••••••••••.•••••••••••••••••••••••••••••••• 129 

A22 GC-MS Trace of Purgeable Fraction for Distilled Water 
Blank of 8/23............................................. 130 

A23 GC-MS Trace of Acid/Neutral Fraction for Commercial 
Alum Used at Candler Water Treatment Plant ••••••.•••..•••• 131 

A24 GC-MS Trace of Acid/Neutral Fraction for Commercial 
Alum Used at Chattahoochee Water Treatment Plant •••..••••. 132 

viii 



ACKNOWLEDGMENT 

The results reported herein were collected on a project sponsored by 

Williams, Russell, Johnson, Inc./Jordan, Jones and Goulding, Inc: A Joint 

Venture and conducted for the Bureau of Water of the City of Atlanta. Mr. 

Robert B. Rivers was the representative for the City of Atlanta and 

established project objectives; Mr. George Johnson (WRJ) served as project 

officer; Mr. Thomas Leslie (JJG) served as a project liaison; and 

Mr. Bhushan Sawhney (WRJ) assisted in the assessment of design requirements 

for inclusion of a coagulant recovery system into the North Area plant 

design. 

Mr. Michael Roeder, Mr. J. Havash and Mr. M. Asim assisted in 

collection of data on sludge extraction, conditioning, thickening and 

dewatering. Dr. Maurizio Giabbai coordinated GCIMS analyses of sludge and 

extract samples while Ms. Zhanna Geskin and Ms. Isabel Escovar conducted 

analyses of trace metals. 

ix 



CONCLUSIONS AND RECOMMENDATIONS 

The recovery of aluminum from potable-water treatment sludges was 

examined using sulfuric acid extraction. Sludges from four treatment plants 

in metropolitan Atlanta using the Chattahoochee River as a source of raw 

water and alum as a primary coagulant were examined under controlled 

laboratory conditions. The following conclusions are based on the results 

of the experimental studies. 

Alum sludges from the underflow of post-coagulation clarifiers at 

run-of-the-river plants had suspended solids (SS) concentrations which 

ranged from 51 to 179 g/L, or 5.1 to 17.9 percent solids. These concen­

trations were higher than conventional estimates would indicate, which was 

attributed to high solids loadings and the high density of turbidity 

particles. Treatment plants with presedimentation basins prior to 

coagulation had underflows with conventional suspended solids (SS) 

concentrations of 8-23 g/L. 

Aluminum contents of sludges from the four treatment plants ranged from 

47 g/kg SS to 102 g/kg SS, accounting for 4.7 to 10.2 percent of the dry 

mass of the sludge solids. Aluminum contents reflected both aluminum­

hydroxide precipitates, formed in the coagulation process using aluminum 

sulfate, and aluminum oxides, contained in influent clays and suspended 

solids. Aluminum was the predominant metal in all sludges, although iron 

and manganese accounted for 4.0 to 5.7 percent and 0.13 to 0.46 percent of 

sludge dry mass, respectively. 

Concentrations of trace metals, which are regulated in potable waters 

and which included arsenic, barium, cadmium, chromium, lead, mercury and 

selenium, ranged from 0.1 to 240 mg/kg SS in sludge samples. Concentrations 

of copper, nickel, tin and zinc ranged from 25 to 185 mg/ks SS. 

1 



Acidification of alum sludges was used to solubilize aluminum. 

Addition of sulfuric acid and depression of pH from near-neutral values to 

pH ; 4 resulted in negligible solubilization of aluminum. Depression of pH 

from pH ; 4 to pH~ 2 resulted in solubilization of significant quantities 

of aluminum. Aluminum concentrations in clarified extracts with pH values 

between 2 and 4 increased linearly with decreasing pH. The extent of 

solubilization varied for each suspension and could not be effectively 

normalized using acid addition rates or suspended solids concentrations. 

The extent of solubilization was indicated to be directly related to the 

concentration of aluminum in aluminum-hydroxide precipitates. However, 

because of high levels of aluminum in raw-water suspended solids which could 

not be extracted by acid addition under ambient conditions, the relative 

amounts of aluminum-hydroxide could not be measured, contributing to the 

inability to normalize aluminum extraction data. 

Acid application rates of 0.1 to 10 meq H2S04/g of SS, or 0.05 to 0.5 

lb H2S04/lb SS, were used to extract aluminum concentrations of 600 to 3400 

mg/L (pH~ 2) or 12 to 60 mg Al/g SS. With the exception of one dilute 

sludge sample, all acid application rates were~ 0.1 lb H2S04/lb of 

suspended solids. 

Acidification of alum sludges resulted in the release of organic matter 

from sludge solids. Acid addition rates up to 0.1 lb H2S04/lb SS produced 

soluble organic carbon concentrations of 580 mg/L to 3400 mg/L (pH~ 2). 

Commercial alum used at two plants contained aluminum at 55 to 60 giL. 

Other metals included iron at 1845-2080 mg/L; tin at 155 mg/L; chromium at 

40-78 mg/L; nickel at 44 mg/L; and manganese at 20 mg!L. Silver, cadmium, 

copper, mercury, lead, and zinc were contained at concentrations of 0.003-9 

mg!L. The highest projected concentrations of regulated metals to be 

2 



contained in a potable water treated with commercial alum at an alum dose of 

11 mg!L (Al = 1 mg/L) were silver= 4 ng!L, cadmium= 5 ng!L; chromium= 1.3 

~giL; mercury = 0.08 ng!L; and lead 0.3 ~giL. All of these projected 

metal concentrations were less than 2.6 percent of the maximum contaminant 

levels (MCL) for regulated metals. 

By comparison of trace-metal contents of sludges and commercial alum, 

it was concluded that commercial alum could be the major source of silver, 

chromium, nickel and tin in alum sludges. Commercial alum was a minor 

source of cadmium, copper, iron, mercury, manganese, lead and zinc in 

sludges, indicating that other chemical additives or influent raw-water 

solids were the major source of these metals. 

Projected metal concentrations in coagulated waters using commercial 

alum or recovered coagulants at an equivalent alum dose of 11 mg!L indicated 

that recovered coagulants and commercial alum produced equivalent concen­

trations of silver, cadmium and chromium. Concentrations of mercury, lead, 

copper and zinc were higher for recovered coagulants, but none were at 

concentrations higher than 4 percent of current MCL values. Iron and 

manganese were the major metal contaminants for recovered coagulants with 

projected concentrations in coagulated waters of 0.04-1 mg!L and 0.033-0.12 

mg!L, respectively. Iron, however, was considered to be as a contributing 

coagulant metal, unlike manganese which could result in increased 

requirements for preoxidants. 

GCIMS scans resulted in the detection of no organic priority pollutants 

in recovered coagulants. Alum sludge samples contained chloroform at 

concentrations of 0.15-37.5 mg/kg SS. Trace concentrations (i.e., < 15 

mg/kg SS) of benzene, toluene, chlorobenzene, 1,2-dichloroethane, 

1,1,1-trichloroethane, anthracene, pyrene, and 2,4-dichlorophenol we~e 

detected in several sludge samples. 

3 



Recovered coagulants were shown to be effective in coagulating 

Chattahoochee River waters. Raw waters with an initial turbidity of 11-16 

NTU were treated with recovered coagulants at equivalent alum doses of 5-10 

mg/L (0.8-1.7 mg/L as Al) to achieve settled turbidities of< 0.6 NTU. 

Acid-extracted sludge could be effectively thickened with polymer 

addition and dewatered to solids contents of 22 to 60 percent solids using a 

low-pressure (100 psi) recessed-chamber filter press. Lime conditioning and 

polymer conditioning were both established to be effective in enhancing 

sludge dewaterability. Lime conditioning produced firmer dewatered cakes 

with better handling properties. Polymer conditioning resulted in enhanced 

recovery of aluminum and in production of significantly lower quantities of 

sludge solids. 

A coagulant recovery system was proposed for the North Area Plant which 

was compatible with the conventional, semi-batch filter-press system. The 

design water flow for the plant was 30 mgd with a sludge loading of 7000 

lb/d (5 operational days/week). Sulfuric acid requirements of 325 gal/d 

were established with a required acid-storage capacity of 10,000 gal. 

Conditioning tanks designed for the conventional system were compatible with 

coagulant recovery. The volume of recovered coagulant to be produced ranged 

from 2030-5180 gal/d at an effective overall aluminum recovery of 63 

percent, with the balance of the aluminum being contained in lime­

conditioned residual sludge solids. Polymer conditioning of acid-extracted 

sludge resulted in an estimated overall aluminum recovery of 80 to 86 

percent. 

4 



1. INTRODUCTION 

At potable-water treatment plants, sludge solids are produced through 

removal of suspended and colloidal solids contained in influent waters and 

through precipitation of coagulant salts added to aid in removal of influent 

solids. Aluminum salts are common coagulants used in potable-water 

treatment. Polymeric aluminum hydroxides are highly gelatinous and add 

significantly to the volume of sludges produced in coagulation. Solubili­

zation of aluminum-hydroxide precipitates by acidification would provide a 

means of reducing sludge volume and reclaiming a coagulant for reuse. Many 

factors determine the success of coagulant recovery at a plant. The primary 

focus of this research was to examine those process factors affecting the 

design of a coagulant recovery facility, with emphasis placed on (i) the 

chemical quality of the recovered coagulant and its impact on finished water 

quality and (ii) the handling and dewatering properties of acidified sludges 

in conventional filter-press systems. 

5 



2. MATERIALS AND METHODS 

The research on aluminum recovery from alum sludges was conducted on 

sludge samples indicative of those projected for production at the North 

Area plant treating water withdrawn from the Chattahoochee River. Sludge 

samples were collected from four water treatment plants in the metropolitan 

Atlanta area currently treating water from the river. The procedures 

employed in the research are presented below. 

SLUDGE SAMPLES 

Sludge samples were collected manually from the underflow of 

post-coagulation clarifiers at the Chattahoochee River and Hemphill plants 

of the City of Atlanta, from the thickener underflow at the Quarles plant of 

the Cobb-County Marietta Water Authority and from the sludge blanket in the 

post-coagulation clarifier at the Candler plant of DeKalb County. All 

samples were taken as grab samples over a 0.5- to 2-h period at each plant 

and transported directly to the laboratory for analysis. Concerted efforts 

were made to collect sludge samples which had not been altered or 

conditioned in any way in a subsequent sludge treatment system. For 

example, lime conditioning prior to filter-press dewatering is practiced at 

three of the plants. Sample location points and collection procedures were 

established at these plants to assure that lime conditioning was avoided 

completely. 

SLUDGE EXTRACTION 

The extraction of aluminum under acidic conditions was done on a batch 

basis, typically using 0.2- to 2-L volumes in glass beakers stirred 

6 



intensively with Teflon bars or paddles. While glassware and materials 

placed in contact with sludge samples were rigorously cleaned prior to use, 

acid-washed glassware was not employed throughout to. minimize trace-level 

contamination by metals and organic compounds. However, an intensive 

examination of trace metals and priority-pollutant organic compounds was 

conducted for sludge samples and acid extracts. In these acidic 

extractions, all glassware was baked for 12 h at 250-280°C prior to use. In 

addition, a blank extraction was conducted with distilled water for each 

extraction vessel to quantify any contamination attributable to glassware 

and chemical additives. 

ANALYTICAL METHODS 

Measurements of sludge samples were conducted using standard methods to 

establish their chemical and physical properties. Total, suspended and 

dissolved solids were performed in accord with Methods 209A and 209C of 

Standard Methods (APHA, 1985). Measurements of pH were performed using a 

combination electrode in accord with Method 423 of Standard Methods (APHA, 

1985). Capillary Suction Time (CST) was measured on sludge samples using a 

Type 92/1 CST apparatus manufactured by Triton Electronics Limited (Essex, 

England). An 18-mm reservoir and Whatman No. 17 chromatography paper was 

used with the unit. 

TOC measurements were made on filtered, acidic extracts with a Beckman 

Model 915 TOC instrument. Measurements of total carbon (TC) and total 

inorganic carbon (TIC) were used to establish TOC values. Humic substances 

in acidic extracts were measured by passing extracts through a 60-mL bed 

volume of XAD-8 resin. The resin was preconditioned with 3 bed volumes of 

0.1 N NaOH, a sufficient volume of organic-free water to wash out residual 

7 



alkali and, finally, 3 bed volumes of 0.1 N HCl. A 40-mL sample volume was 

passed through the bed, followed by a 60-mL volume of 0.1 N HCl. Alkali at 

0.1 N NaOH was then used to elute the humic substance fractions from the 

column, using TOC, ultraviolet absorbance at 254 nm and visible absorbance 

at 420 nm to monitor humic substances. Humic substances were expressed in 

terms of the concentration of TOC sorbed to and then eluted from the resin 

under alkaline conditions. 

Analysis of metals in sludge samples and acidic extracts was conducted 

using a nitric acid digestion, according to Method 3020 [Standard Methods, 

APHA (1985)]. Trace metal analyses were conducted using a Perkin Elmer 

Model 703 atomic absorption spectrophotometer with Methods 303A, C, E and F 

[Standard Methods, APHA (1985)] using standard addition procedures. 

Sludge samples from the four water treatment plants were analyzed for 

trace organic priority pollutants. Of the total organic priority 

pollutants, 33 are classified as purgeables, as indicated in Table 2.1. The 

purgeable organic priority pollutants were stripped from water samples by 

means of the purge-and-trap method developed by Bellar and Lichtenberg 

(1973). A Hewlett-Packard purge and trap unit (Model 7675A), mounted on a 

Hewlett-Packard 5830A gas chromatograph, was connected to a glass capillary 

column and interfaced to a Finnigan 4023 mass spectrometry (MS), as 

described in detail elsewhere (DeWalle et al., 1981). Ultra-high-purity 

helium was employed as the purging gas. The trap consisted of a Tenax-GC 

(60-80 mesh) column. The operating conditions of the purge-and-trap-method 

were as follows: pre-purge time = 5 min; purging of water sample = 15 min; 

purging flow-rate = 20 mL/min; trap head desorption time = 10 min; and, heat 
[...]
lime/g initial dry solids. In Figure 3.22, similar filtrate production 

rates are indicated for sludges at an initial pH of 3.3. Finally, data in 

Figure 3.27 indicate similar improvements for a Quarles suspension. 

Characteristics of filtrates and dewatered cakes are presented in Table 

3.19. Regarding cakes produced with unconditioned sludges at ambient pH 

values (runs 1, 2, 4 and 18), solids contents of dewatered cakes ranged from 

36.3 to 53.3 percent for filtration times of 0.9 to 4.7 h and feed suspended 

solids concentrations of 37.3 to 177.7 giL. Two runs (i.e., 10 and 21), 

however, resulted in cakes that were defined as slurries, due primarily to 

the fact that filtration times were short and feed solids concentrations 

were low. 

With respect to effects of conditioning procedures, acidified sludges 

dewatered poorly, as noted previously, and none were filtered for a 

sufficient time to produce adequate cakes. Polymer conditioning of 

acidified sludges (i.e., runs 5, 7, 8 and 9) produced cakes with solids 

contents of 22 to 59.8 percent in filtration times of 2.0 - 2.4 h. Lime 

conditioning of polymer-conditioned, acidified sludges produced cakes with 

solids contents of 33 to 56 percent with filtration times of 1.8 to 6.8 n. 

Therefore, polymer conditioning or lime conditioning would both result in 

effective dewatering of acidified sludges produced following polymer 

conditioning and supernatant recovery. 

Additional data included in Table 3.19 indicate that the aluminum 

solubilized by acidification (runs 5, 7, 9, 9, 11, 12, 22-25) could be 

recovered in the filtrate produced. In addition, it is also apparent that 

lime conditioning to pH values at and above 9.0 resulted in the retention of 

solubilized aluminum in the dewatered cake, since filtrate aluminum · 

83 



TABLE 3.19. CHARACTERISTICS OF DEWATERED CAKE AND FILTRATE SAMPLES COLLECTED USING JWI PRESSURE FILTER 
Filtrate 

Time of Dewatered Cake Solids 
Run Sample Filtration % Solids Description pH Al+3 TOC TDS ss Capture*** 

h mg/L mg/L g/L mg/L % 

1* C-08-016-S 0.9 111 39.1 SOFT 5.88 
112 36.3 SOFT 

2 C-08-21-S 2.0 111 52.2 FIRM 6.1 
112 53.3 FIRM 

3 C-08-21-S 1. 6 111 (50.6)** SLURRY 2.0 
112 (48.4)** SLURRY 

4 C-08-21-S 2.4 111 46.4 FIRM 6. 1 
112 46.0 FIRM 

5 H-08-29-S 2.0 li1 26.5 SOFT 2.4 1838 895 19.9 100 ~9.9 
(X) 
~ 

li2 42.7 SOFT 

6 H-08-29-S 1.2 li1 + SLURRY 
li2+ SLURRY 

7 H-08-29-S 2.4 li1 22.0 SLURRY 2.0 2483 930 24.7 100 ~9.9 
li2 39.5 SOFT 

8 C-08-29-S 2.3 111 35.8 SOFT 2.25 1961 3 10 ~9.9 

9* C-08-29-S 2.3 li1 35.0 SLURRY 2.25 2303 590 3 
li2 36.0 

10 H-09-10a-S 2.0 + SLURRY 

11 H-09-10a-S 2.0 + SLURRY 2.0 225 135 500 

12 H-09-10d-S 2.2 + SLURRY 1 • 91 276 285 7.9 3 ~9.9 



Table 3.19 (Continued) 

Filtrate 
Time of Dewatered Cake Solids 

Run Sample Filtration % Solids Description pH Al+3 TOC TDS ss Capture*** 
h mg/L mg/L g/L mg/L % 

13 H-09-lOd-S 2.5 33.0 FIRM 11.97 18 50 4.7 25 )99. 9 

14 H-09-lOd-S 2.6 + SLURRY 9.0 18 185 4.0 38 )99. 9 

15 H-09-lOd-S 2.4 37.8 FIRM 10.0 10 240 1. 7 3 )99. 9 

16 H-09-lOd-S 3.2 33.5 FIRM 11 • 45 33 150 0.4 3 )99. 9 

17 H-09-lOd-S 6.8 38.0 FIRM 11 • 4 35 140 0.1 3 )99. 9 

(X) 18 H-09-lOe-S 4.7 39.0 FIRM 7.2 
U1 

19 QW-09-16-S 1 • 1 + SLURRY 

20 QW-09-16-S 1. 9 * SLURRY 2.0 

21 Q-09-18a-S 2.5 + SLURRY 6.9 616 224 

22 Q-09-18a-S 1 • 2 + SLURRY 1. 75 1138 415 

13 Q-09-18a-S 1 .o + SLURRY 1.75 1904 513 

24 Q-09-18a-S 1. 7 + SLURRY 1 .65 1962 505 

25 Q-09-18a-S 1. 4 + SLURRY 1 .85 2920 1330 

26 Q-09-18a-S 2.0 + SOFT 10.8 11 538. 

27 Q-09-18a-S 2.1 + SLURRY 10.4 



Table 3.19 (Continued) 

Time of Dewatered Cake 
Run Sample Filtration % Solids Description 

h 

28 C-09-27-S 2.2 59.8 FIRM 

29 C-09-27-S 1. 8 56.0 FIRM 

*Runs 1-9 were conducted with two chambers while runs 10-29 
were conducted with one chamber. 

**solids analysis performed on thin cake-layer at wall of 
chamber and not indicative of solids content of total cake. 

***calculation based on SS concentration of unconditioned sludge. 
+In general, those cakes described as "slurry" or "soft" were 

~ not handleable as a solid material and were not evaluated for 
Cl' 

solids content. 

Filtrate 
Solids 

pH Al+3 TOC TDS ss Capture*** 
mg/L mg/L g/L mg/L % 

3.3 

10.7 



concentrations were 11-35 mg/L (see runs 13-17, and 26), as compared to 

225- 2,920 mg/L of aluminum for acidic filtrates (runs~. 7, 8, 9, 11, 12, 

22-25). Another significant result of acidification is an increase in total 

dissolved solids (TDS) of the filtrate. In runs 5, 7, and 12, the TDS of 

acidic filtrates ranged from 7.9 to 24.7 giL, as compared to TDS of <100 

mg/L for unacidified filtrates. This is the result of addition of acid 

which remains in solution and the solubilization of inorganic and organic 

constituents at a low pH. The impact would appear to be of no major 

significance relative to reuse of the recovered coagulant and have no major 

impact on the dewatering process. Finally, the addition of lime to 

acidified sludges resulted in reduction of filtrate TDS. For example, data 

for runs 12-17 indicate that without lime addition TDS was 9.4 giL and that 

with lime addition to a pH range of 9-12, TDS decreased to values of 

0.07-4.8 giL in the feed and 0.1-4.7 giL in the filtrate. Data for runs 25 

and 26 in Table 3.20 indicate that a 90 percent reduction in TDS was 

achieved when pH was adjusted for 1.75 to 10.8 using a lime dose of 28.5 

giL. 

In summary, the data in Figures 3.15 to 3.28 and Tables 3.18 and 3.19 

indicate that acidified sludges can be effectively conditioned for 

mechanical dewatering systems with polymers and with lime, making sludge 

disposal following acidification an easily achieved task. With polymer 

conditioning, in addition, aluminum recovery in the filtrate is possible and 

the volume of sludge produced is minimized. 

87 



4. PROCESS DESIGN CONSIDERATIONS FOR ALUMINUM RECOVERY 
AT THE NORTH AREA PLANT 

The North Area water treatment plant for the City of Atlanta and Fulton 

County was to include an assessment of aluminum recovery in the preliminary 

design procedures. The experimental data presented herein were focused on 

key issues of contaminant levels in recovered coagulants and the feasibility 

of coagulant recovery. The analysis presented below for coagulant recovery 

was based on design data developed for the design of a conventional, 

run-of-the-river, water treatment plant by Williams-Russell-Johnson, Inc. 

and Jordon, Jones and Goulding, Inc.: A Joint Venture and referred to 

herein as the design engineers. 

Three cases were used in the assessement of sludge handling and 

treatment options, including low-, medium- and high-turbidity conditions, or 

cases I, II and III, respectively, for raw waters to be supplied from the 

Chattahoochee River. 

Design of the aluminum recovery portion_of the North Area plant is to 

be based on a flow of 1.3 m3/s, or 30 mgd, with a maximum flow of 2.0 m3/s, 

or 45 mgd over a 24-hour period. The dry-solids loading specified for use 

is based on medium-turbidity conditions of 20 mg/L or 166 lb/106 gal. This 

estimate was based on an influent suspended solids concentration of 13 mg/L 

and an aluminum hydroxide concentration of 7 mg/L, resulting in a sludge 

with an estimated aluminum content of 12.1 percent, based on coagulant 

aluminum only. For low- and high-turbidity conditions, the estimated 

aluminum contents of sludges are 19.8 and 4.5 percent, respectively. 

Experimental data collected for four sludge samples, ranging in 

suspended solids concentration from 8.67 to 104.19 giL and presented in 

Table 4.1, indicated that aluminum content varied from 4.7 to 10.2 percent. 

88 



TABLE 4.1. TOTAL ALUMINUM CONTENT OF ALUM SLUDGES FROM CHATTAHOOCHEE 
RIVER PLANTS AND BASED ON STRONG ACID DIGESTION OF SLUDGE 
SOLIDS 

Sludge Sample 

Low Solids Concentration 

H-07-22-S ••.••••• 

D-08-01-S ..•.•.•• 

High Solids Concentration 

Q-08-01-S .•••••.• 

C-07-22-S •••••••• 

Suspended 
Solids 

Concentration 
giL 

8.67 

10.85 

97.4 

104.19 

89 

Percent 
Aluminum 

% 

10.2 

7.7 

5.3 

4.7 



In general, low aluminum content values were associated with high suspended 

solids concentrations and vice-versa. This is in keeping with a lower 

coagulant dose, relative to suspended solids concentration, for a high 

turbidity load on a plant, resulting in a lower percentage of aluminum in 

the sludge. Therefore, the design value for aluminum content of 12.1 

percent was a reasonable value. 

The concentration of the thickened sludge to be pumped to the sludge 

treatment facility was estimated by the design engineers to vary from 4 to 8 

percent. These values are for sludges obtained from a thickener underlying 

Lamella settling units following the coagulation-flocculation basins. In 

examination of suspended solids data for thickened sludge samples in the 

aluminum recovery research project, the concentrations of thickened sludges 

ranged from 5.1 to 23.6 percent and averaged in excess of 12 percent, as 

presented in Table 4.2. The data for unthickened sludges in Table 4.2 are 

for dilute sludges collected from sedimentation basins operated with no 

specific intent to thicken sludge and had concentrations of 0.9 to 2.4 

percent. From comparison of the design values of 4 to 8 percent solids to 

the data in Table 4.2, it is apparent that the design values may be 

conservative, but are reasonable because of the projected impact of the 

extended detention-time period in the presedimentation basin and the 

resulting reduction in influent turbidity and increased solids detention in 

the sedimentation basin. 

The mass and volume of thickened sludge to be treated at the medium­

turbidity design condition are presented in Table 4.3. These values 

represent the quantities of sludge to be pumped from Lamella settlers to a 

separate sludge treatment facility on a 5 day/week basis. These values are 

to be used in the evaluation of an aluminum recovery system for the ~orth 

Area plant. 

90 



TABLE 4.2. SUSPENDED SOLIDS CONCENTRATION OF SLUDGE SAMPLES 
FROM FOUR ATLANTA-AREA WATER TREATMENT PLANTS 

Sample 

THICKENED SLUDGES 

CHATTAHOOCHEE 

Suspended Solids 
Concentration 

Percent 

C-07-19-S.............................. 17.9 
C-07-22-S.............................. 10.4 
C-08-01a-S............................. 14.3 
C-08-01b-S............................. 7.8 
C-08-21-S.............................. 17.2 
C-08-29-S.............................. 23.6 
C-09-27-S.............................. 5.1 

QUARLES 

Q-08-01-S.............................. 9.7 
Q-09-18-s.............................. 10.4 

HEMPHILL 

H-08-29-S••••••••••••o•••••••••••••o••• 12.3 

UNTHICKENED SLUDGES 

CANDLER 

n-oa-01 -s. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 . 1 

HEMPHILL 

H-07 -22-S. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 0. 9 
H-09-10d-S............................. 2.4 

91 



TABLE 4.3. PROJECTED SLUDGE MASS AND VOLUME LOADING 
FOR DESIGN CONDITION BASED ON A 5-DAY/WEEK 
OPERATIONAL CYCLE 

Flow 

Average Flow- 30 mgd •••••••• 

Maximum 24-h Flow- 45 mgd .• ; 

Sludge 
Mass 
lb/d 

7,000 

10,460 

Sludge Volumetric Flow 
gpd 

4% solids 8% solids 

21 ,000 10,500 

31 ,360 15,680 

Note: 1 mgd = 0.0438 m3/s; 1 lb/d 0.454 kg/d; 10,000 gpd 37.85 m3/d 

92 



ALUMINUM RECOVERY 

Recovery of aluminum contained in the aluminum-hydroxide portion of 

alum sludge is to be accomplished by sludge acidification with sulfuric acid 

to solubilize aluminum; polymer-aided, gravity sedimentation to separate an 

aluminum-rich supernatant liquid from residual sludge solids; reuse of 

supernatant as a coagulant; and dewatering of residual sludge solids. Each 

of these steps are presented below under the topics of acidification, 

sedimentation and dewatering. 

Acidification 

Sulfuric Acid Requirement 

The quantity of sulfuric acid required to extract aluminum from sludge 

solids is dependant on the amount of aluminum-hydroxide and other reactive 

solids in the suspension and the characteristics of the solution in which 

the solids are suspended. In consideration of the aluminum-hydroxide solids 

alone, the extraction reaction can be represented as: 

Al(OH)3•3 H20 + 1.5 H2S04 ~ 0.5 Al2(S04)3 + 3 H20 

Based on this equation, the stoichiometric acid requirement is 5.44 lb 

H2S04/lb Al. 

( 1 ) 

·Data from a comprehensive examination of four sludge samples indicated 

that acid requirements ranged from 2.27 to 15.95 lb H2S04/lb Al and that the 

portion of total aluminum extracted from the four sludges in a 40-min. 

period ranged from 18 to 64 percent. These efficiency values were 

relatively low since they were based on total aluminum in the sludge solids, 

not just that contained in aluminum-hydroxide solids, and since the 

extraction was carried out over a short time period. 

To estimate the acid requirement based on sludge-aluminum content, the 

stoichiometric and experimental values were used in conjunction with the 

93 



estimated aluminum mass flow associated with the sludge, i.e., 847 lb Al/d, 

or a suspended solids loading of 7000 lb/d at 12.1 percent aluminum. These, 

and all subsequent, acid requirements, are expressed in terms of 66°Be 

sulfuric acid, which is 93.2 percent H2S04 with a specific gravity of 1.84 

(15.3 lb/gal). The estimated volumes of acid required are presented in 

Table 4.4 and are 325 gal/d and 135-947 gal/d for the stoichiometric and 

experimental values, respectively. 

Additional data relative to acid requirements were collected during 

experimental studies of aluminum recovery. These data were for studies in 

which sludge pH was lowered with sulfuric acid to values between 1.0 and 

2.2 and aluminum was recovered by sedimentation or filtration. During 

these studies, total sludge aluminum was not determined and therefore acid 

doses were based on a unit solids loading. In that the sludges examined 

apparently had less than 12.1 percent aluminum, as presented in Table 4.1, 

experimentally-determined acid requirements based on dry solids will tend 

to be lower than those based on aluminum content. In addition, acid 

addition to sludges results in an immediate pH depression followed by a 

dynamic period in which pH values increase due to the dissolution of 

aluminum and the resulting neutralization of acid. The acid-addition 

results from the experimental studies have been summarized in terms of the 

extent to which sludge pH was decreased, i.e., pH =1 and pH =2, at the end 

of the initial 5-minute period following acidification and are presented in 

Table 4.5. It is apparent that there was considerable variation between the 

three sludges, with a three-fold difference between the extremes in each 

case. This could, in part, be attributed to differences in aluminum content 

between the various sludges and variations in other acid-consuming 

components. In addition, initial depression of pH to a value of 

94 



TABLE 4.4. ESTIMATED SULFURIC ACID (66°Be) REQUIREMENT BASED 
ON SLUDGE ALUMINUM CONTENT FOR 7000 lb/d (5 d/week) 
OF DRY SLUDGE SOLIDS 

Description Sulfuric Acid - 66°Be 

Stoichiometric .••..••...•••.••. 

Experimental 
2.27 lb H2S04/lb Al •.••••••• 

15.95 lb H2S04/lb Al ••••••..• 

lb/d 

4,945 

2,063 
14,500 

gal/d 

325 

135 
947 

TABLE 4.5. AVERAGE SULFURIC ACID DOSES FOR EXPERIMENTAL EXTRACTION 
OF CHATTAHOOCHEE RIVER SLUDGES 

Sulfuric Acid 

Sludge Source 

pH ; 2 pH ; 1 

Chattahoochee •••••.••• 0.08 0.19 

Hemphill •.••••••.••••• 0.24 0.65 

Quarles ••.•••.••.••••• 0.21 0.3 

95 



approximately 1 required from 0.5 to 2.7 times more acid than for pH of 

approximately 2. In examination of the acid requirements which ranged from 

0.08 to 0.65 lb H2S04/lb dry solids, Westerhoff and Daly (1974) presented a 

value of 0.39 lb H2S04/lb dry solids for a Fulton-process design for 